Download Print this page

Grizzly G4002 Parts List

Gear head metal lathe.
Hide thumbs

Advertisement

GEAR HEAD METAL LATHE
MODEL G4002 / G4003
COPYRIGHT © 2000 BY GRIZZLY INDUSTRIAL, INC.
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.
REVISED JANUARY, 2000 PRINTED IN CHINA
PARTS LIST DISCLAIMER
THIS PARTS LIST AND DRAWINGS REPRESENT THE CONFIGURATION OF THE MACHINE AS IT IS CURRENTLY BEING SHIPPED. THE MACHINE CON-
FIGURATION CAN CHANGE AS PRODUCT IMPROVEMENTS ARE INCORPORATED. IF YOU OWN AN EARLIER VERSION OF THE MACHINE, THIS PARTS
LIST MAY NOT DEPICT YOUR MACHINE EXACTLY. CONTACT CUSTOMER SERVICE IF YOU HAVE ANY QUESTIONS ABOUT PART DIFFERENCES.
PREVIOUS PARTS LIST VERSIONS ARE NOT AVAILABLE ONLINE.

Advertisement

COMING SOON

   Also See for Grizzly G4002

   Related Manuals for Grizzly G4002

   Summary of Contents for Grizzly G4002

  • Page 1: Parts List

    PARTS LIST COPYRIGHT © 2000 BY GRIZZLY INDUSTRIAL, INC. WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC. REVISED JANUARY, 2000 PRINTED IN CHINA PARTS LIST DISCLAIMER THIS PARTS LIST AND DRAWINGS REPRESENT THE CONFIGURATION OF THE MACHINE AS IT IS CURRENTLY BEING SHIPPED.

  • Page 2

    Electrical Components G4002/3 Gear Head Lathes...

  • Page 3

    G4002/3 Gear Head Lathes PART # DESCRIPTION P4002001 START BUTTON P4002002 INDICATOR LIGHT P4002003 JOG BUTTON P4002004 RESET BUTTON P4002050 THERMAL PROT. BLOCK P4002051 TRANSFORMER P4002052 MAGNETIC CONTACTOR P4002053 MAGNETIC CONTACTOR P4002054 FUSE HOLDER P4002055 CONTROL PANEL PLATE P4002933 FUSE 2 AMP...

  • Page 4

    G4002/3 Gear Head Lathes...

  • Page 5

    P4002132 GEAR P4002133 C-CUP P4002134 GEAR P4002135 GEAR P4002136 GEAR P6004 BALL BEARING 6004 P4002138 OIL SEAL P4002139 COVER G4002/3 Gear Head Lathes PART # DESCRIPTION P4002140 SCREW P4002141 WASHER P4002142 PULLEY P4002143 SCREW P4002144 COVER P4002145 OIL SEAL P4002146...

  • Page 6

    P40021101 SHIFTER P1183108 RIVET P40021103 SIGN BOARD P40021104 OIL WINDOW P40021105 SCREW P40021106 OIL SEAL P40021107 SCREW P40021108 SCREW P40021109 HANDLE P40021110 BOSS P40021111 P40021112 GEAR P40021113 SCREW P40021114 SCREW P40021115 BOSS P40021116 SHIFTER P40021117 COLLAR G4002/3 Gear Head Lathes...

  • Page 7

    207B P4002207B G4002/3 Gear Head Lathes PART # DESCRIPTION PSB26M CAP SCREW M6-1 X 12 P4002202 WASHER P4002203 GEAR PK12M KEY 5 X 5 X 30 PSB26M CAP SCREW M6-1 X 12 P4002206 WASHER STEP GEAR 86-91T P6202 BALL BEARING 6202...

  • Page 8

    G4002/3 Gear Head Lathes...

  • Page 9

    SHIFT YOKE PSB26M CAP SCREW M6-1 X 12 P4002336 WASHER P4002337 GEAR P4002338 HALF NUTS P4002339 WORM P4002340 GEAR P4002341 GEAR G4002/3 Gear Head Lathes PART # DESCRIPTION P4002342 GEAR P4002343 GEAR P4002344 GEAR P4002345 GEAR P4002346 GEAR P4002347 GEAR...

  • Page 10

    G4002/3 Gear Head Lathes...

  • Page 11

    P4002427 LEVER P4002428 P4002429 BALL P4002430 SPRING P4002431 SCREW P4002432 SCREW P4002433 BOSS P4002434 WASHER P4002435 SCREW G4002/3 Gear Head Lathes PART # DESCRIPTION P4002436 SHAFT P4002437 SAFETY SHIFTER P4002438 SCREW P4002439 SPRING P4002440 BALL P4002441 BOSS P4002442 P4002443 P4002444...

  • Page 12

    G4002/3 Gear Head Lathes...

  • Page 13

    529A P4002529A 530A P4002530A 531A P4002531A G4002/3 Gear Head Lathes PART # DESCRIPTION P4002501 SADDLE P4002502 SCREW P4002503 WIPER P4002504 SCREW P4002505 COVER P4002506 SCREW P4002507 WIPER P4002508 P4002509 SCREW P4002510 SCREW P4002511 SCREW P4002512 CROSS SLIDE P4002513 P4002514 BUSHING...

  • Page 14

    LEAD SCREW NUT P4002608 SCREW PN01M HEX NUT M6-1.0 P4002610 LEAD SCREW P8101 BEARING 8101 P4002612 BRACKET P8101 BEARING 8101 P4002614 INDEX RING SPANNER NUT BRACKET HANDLE SET SCREW P4002619 SCREW P4002620 COMPOUND REST P4002640 P4002641 SPRING G4002/3 Gear Head Lathes...

  • Page 15

    G4002/3 Gear Head Lathes...

  • Page 16

    HEX NUT M12-1.75 P4002716 HANDLE P4002717 LOCK SCREW P4002718 LOCK SHAFT P4002719 HANDLE P4002720 SHAFT P4002721 P4002722 COLLAR P4002723 SHAFT P4002724 BASE SHOE BLOCK PW06M FLAT WASHER 12MM PN09M HEX NUT M12-1.75 P4002727 P4002728 INDEX P4002730 HANDLE STOP G4002/3 Gear Head Lathes...

  • Page 17

    G4002/3 Gear Head Lathes PART # DESCRIPTION P4002801 COVER P4002802 SCREW P4002803 P4002812 MOTOR 2 HP PW04M FLAT WASHER 10MM P4002814 SCREW P4002815 P4002816 PULLEY P4002817 MOTOR MOUNT BRKT P4002818 FLAT WASHER P4002819 HEX BOLT...

  • Page 18

    P4002903 OIL CAP P4002904 P4002905 SCREW P4002906 COLLAR P4002907 P4002908 P4002909 P4002910 SPRING P4002911 HANDLE P4002912 BRACKET P4002913 SCREW P4002914 P4002915 BRACKET P4002916 C-CLIP PSB31M CAP SCR M8-1.25 X 25 P4002918 BRACKET 919A P4002919A FOR/REV SWITCH G4002/3 Gear Head Lathes...

  • Page 19

    1001 1002 1002B P40021002B RACK, GAP 1003 1004 1005 1008 1009 1010 1011 G4002/3 Gear Head Lathes PART # DESCRIPTION P40021001 LATHE BED P40021002 RACK P40021003 P40021004 SCREW P40021005 SCREW P40021008 CHIP PAN P40021009 WASHER P40021010 P40021011 SPLASH GUARD...

This manual also for:

G4003

Comments to this Manuals

Symbols: 0
Latest comments: